
 
 

\ 
 
 

 
 
 

 FIJI 
 

WATER AND SEWERAGE DEPARTMENT 
 

SIGATOKA (MATOVO) WATER SAFETY PLAN 

 

 
     

21-08-2009 

Water Supply and Sewerage Department, Fiji 

 

Author/ Consultant: Davendra Nath – (SOPAC/WHO) 

 
  

 
 



System Description, Water Safety Plan, Improvement Schedule, (Matovo) – Sigatoka Regional Water Supply 

 

Davendra Nath- Water Safety Plans Consultant – (SOPAC/WHO), Fiji 2009 Page 2 

 

 

 

Acknowledgement 

 
 
 
This is to acknowledge the contribution, support and commitment of the following: 
 

Hon. Minister of Finance, National Planning, Sugar Industries and Public Utilities 
                           [Water and Energy] 
 
                                                     AND 
[...]
Qereqere Intake (Borehole) 

 

 

Qereqere River 
 

 Boreholes (3 only 1 in operation)  

  
 

 

 Chlorine Mixing Tank  
 

 Chlorine Injection 

 
 Motor Pump 

 

 
                                                                                  
                                                                               Voua Reservoir 
 Pump and Gravity flow to 

                                                          Natadola 

 

                                                                                                                               Natadola 

 
 

Office 

    

Distribution  

Main 

 

Office 

From Matovo Water 

Treatment Plant 



System Description, Water Safety Plan, Improvement Schedule, (Matovo) – Sigatoka Regional Water Supply 

 

Davendra Nath- Water Safety Plans Consultant – (SOPAC/WHO), Fiji 2009 Page 24 

 

 

 
 
Figure 6 - TREATMENT PROCESS MATOVO TREATMENT PLANT 

 

 
 
 
 
 
                                                                           Removes leaves, sticks, fish and  
                                                                           other debris       
 

 
                                                                           Kills most disease causing organisms 
                                                                           & Helps control taste and odour                   
                                                                           causing substances                       

                      
     
                                                                           Causes very fine particles to clump 
                                                                           together into larger particles  
 
 
 

                                                            Mixes chemicals with raw water 
                                                                   containing fine particles that will not 

                                                          readily settle or filter out water 
 
 
                                                                            Gathers together fine, light particles 
                                                                            (floc) to aid the sedimentation and 
                                                                            filtration process. 
 

                                                         Settles out larger suspended  
          particles. 
 
                                                                            Filters out remaining suspended  
                                                                            particles 
 
                                               
                                                                            Kills disease causing organisms.  
                                                                            Provides chlorine residual for  
                                                                            distribution system.  

 
 

                                                       Provides chlorine contact time   
 

 
 

RAW 

WATER 

SCREENS 

FLASH 

MIX 

 

COAGULATIO/ 

FLOCCULATION  

SEDIMENTATION 

FILTRATION 

POST 

CHLORINATION

N 

Pre-chemical dosing of 

Alum, Soda ash and Copper 

Sulphate to adjust pH and 

Control algal growth 

Fresh Water 

Receiving Well 

CHEMICALS 

CLEAR WATER 

FINISHED WATER 

Sludge Removal 

Sludge Thickerner Sludge Lagoons 



System Description, Water Safety Plan, Improvement Schedule, (Matovo) – Sigatoka Regional Water Supply 

 

Davendra Nath- Water Safety Plans Consultant – (SOPAC/WHO), Fiji 2009 Page 25 

 

 

 

Figure 7 - Flow Chart for the Matovo Water Supply System 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

er beds x  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

 

Source: Sigatoka River/Korotogo/Qereqere 

Boreholes Intakes 

Screens/Weirs/Gabions 

Pumped from Intake by Submersible /flight 

pumps/power motor 

Flash Mixer @ Treatment Plant – pre 

chemical dosing at Fresh Water Receiving 

well (computerised control) 

 

Sedimentation @ the 

Horizontal clarifiers  

 

Clear Storage Reservoir 

Motovo/Lawai 

 

Distribution 

Gravity flow to Pipe 

network and Storage 

Reservoir 

  

 

 

Post Chemical Dosing 

-Chlorination/ Lime Addition for pH correction 

and maintaining residual chlorine 

- High Iron and manganese content 

500/600 diameter mains to 

distribution reservoirs 

  

 

 

 

 

 

 

 

 

 

Filter 

beds x 

6 

 8 Rapid Sand filters /Computer controlled backwashing 



System Description, Water Safety Plan, Improvement Schedule, (Matovo) – Sigatoka Regional Water Supply 

 

Davendra Nath- Water Safety Plans Consultant – (SOPAC/WHO), Fiji 2009 Page 26 

 

 

2.1 Matovo Catchment and Intake 
 
The source for the Nadroga water supply is the Sigatoka River, which is located on the opposite 
side of the treatment plant. Additional water is supplemented by two borehole intakes at Korotogo 
and Qereqere. The water flows by gravity to distribution and booster pumps are used to increase 
the pressure in the mains. There is extensive farming and human activities in or around the 
catchment area (Sigatoka River). Some wild animals such as pigs and waterfowl are common and 
the dam supports fish and shellfish. The intake water becomes turbid due to the shellfish 
collection by the households in the area. 
 
Due to heavy rains and nature of surrounding soil there is increased turbidity in the dam and the 
colour of water turns brown. Due to large water capacity and human activities as farming and 
fishing there is significant change in the water quality. There is no sedimentation in the river due 
to fast flow and turbulence during floods. Floods are common and the the intake galleries are 
damaged. 
 
There has been no major water problem encountered over the years as claimed by water 
supervisor. As there is no fencing it is likely that access can be available for some wild and 
domestic animals. 
 
Surface water that runs off the land into the river has dissolved minerals such as hardness salts, 
iron and manganese due to the topography and soil structure. However the river can be 
contaminated by mud from erosion and there is increase in (turbidity) and microbiological 
organisms. The organic components are a mixture of plant debris and clay which settle down at 
the bottom of the river. 
 
Korotogo Borehole Intake 
 
A borehole intake is located at Korotogo which supplies addition I MLD and it is pumped to the 
Korotogo reservoir after chlorination. There is one pump attendant who mans and monitors the 
flow and chlorination. The station needs to be improved in terms of chlorine monitoring and 
borehole maintenance. 
 
Qereqere Borehole Intake 
 
This intake is located inland in the flats of Qereqere amongst the sugar cane farming area. There 
are three boreholes in place but only one bore is only used. The other two have the 
malfunctioning motors. Since all the intakes are located on the banks of Qereqere River they are 
prone to flooding. Since there is no protection of the pumps and borehole contamination and 
damage is possible. There is a pump station where chlorination is done and monitored prior to 
pumping the water to the mains for distribution to Voua and Natadola reservoirs.  
 
2.2 Matovo Treatment Plant Processes 
 
Raw water is delivered to Motovo WTP from Sigatoka River by field gallery submersible pumps 
and by flight pumps and arrives by twin 600/700 diameter steel pipes. The full conventional water 
treatment is done at the plants and treated water is pumped to storage reservoirs and distribution 
by uplift pumps controlled by the computers.  The pre-treatment chemicals such as Soda Ash, 
Alum and copper sulphate are added at the receiving well. The flocculation and coagulation 
occurs at horizontal clarifies and the sedimentation tanks. Filtration and chlorination is done to the 
water prior to delivery to consumers through the distribution mains. The clarifiers sludge is 
disposed into the lagoons after passing through the sludge thickener located at the plant site.  



System Description, Water Safety Plan, Improvement Schedule, (Matovo) – Sigatoka Regional Water Supply 

 

Davendra Nath- Water Safety Plans Consultant – (SOPAC/WHO), Fiji 2009 Page 27 

 

 

 
The total flow that has been achieved with all the existing water pumps running (as at 2005) is 
around 13,200 m3 /day or 550m3/hr. When only one of the gallery pumps is operating the flow is 
around 450m3/hr1. 
 
2.3 Raw Water Receiving Well 
 
At raw water receiving well pre-chemical dosing occurs and alum/soda ash and copper sulphate 
is added. There is an inline static mixer with an injection point for aluminium sulphate (alum). The 
alum is added as a solution that is made up on site. The alum is a coagulant that will both react 
with negatively charged colour molecules and then react with the water to form gelatinous 
particles, or floc. The static mixer provides a high level of turbulence so that the alum is 
instantaneously mixed with the incoming raw water. The instantaneous mixing is required 
because the reaction between the alum and the colour molecules occurs very rapidly. Dosing of 
the alum will lower the pH of the water.    
 
The water flows into the bottom of the inlet channel and then overflows two weirs into two 
separate channels. Each weir is designed to accept a flow of 8,000m3/day. The pipes from the 
weir flow to two parallel flocculation chambers and subsequently into two sedimentation tanks. 
Each of the parallel tanks is designed for a flow of 8,000m3/day and therefore the maximum 
capacity of the existing plant is 16,000m3/day or 670m3/hr.     
 
 
2.4 Clarifiers – Flocculation and Sedimentation  
 
The flocculation chambers consist of long narrow channels that the water passes through. These 
are baffles in the channel that causes gentle turbulence to mix the water. The water is mixed so 
that floc that are formed in the coagulation stage are encouraged to collide and combine with one 
another. In this manner they form larger floc that will settle more rapidly in the sedimentation 
stage. 
 
The channel is split into three separate sections and there is a different number of different sized 
baffles in each of the three sections. The different sizes and spacing are designed so that the 
mixing is more vigorous at the start of the channel and less vigorous in the subsequent two 
sections. The detention time is at least 20 min at maximum flow. 
 
Soda ash can be dosed into the flocculation channel to raise the pH if required. The soda ash is 
dosed as slurry that is made up onsite. In the sedimentation tanks the water passes under a 
horizontal baffle and then rises up through some plastic lamella plates. The lamella plates are on 
an angle of around 60* and about 50mm apart. All the water rising through lamella must pass 
between two of the plates. In the sedimentation tank, the floc that were formed when the alum 
was dosed and then increased in size in the flocculation stage – drop towards the bottom of the 
tank. When the water is passing through the lamella plates the floc has to drop a maximum of 
50mm and it reaches the surface of the plates where the upward velocity of the water is zero. The 
solid sides down the plates and falls to the bottom of the tank. 
 

                                                 
1
 Information from Motovo Operations and maintenance manual  -   April 2005, Presently inflow and outflow meters not working 



System Description, Water Safety Plan, Improvement Schedule, (Matovo) – Sigatoka Regional Water Supply 

 

Davendra Nath- Water Safety Plans Consultant – (SOPAC/WHO), Fiji 2009 Page 28 

 

 

2.5 Filters 

The water that overflows the weirs in each sedimentation tanks combines and then flows to the 
inlet channel for the filters. There are eight individual filters designed for a flow of 2,000M3/day 
and has a dimension of 6.1m by 2.4m. The flow is split into filters by weirs. The filters have an air 
scour and a backwash. The air is provided by blowers and the backwash water flows by gravity 
from the backwash tank. 
 
The water flows down through a layer of filter sand and through the filter floors. The filtered water 
is collected in a filtered water pipe. There is one pipe for the filtered water from four of the filters 
and another pipe for the water the other four filters. The filtered water flow is split from this point 
until it is combined in the wet well for the high lift pumps.  
 
There is a tapping point on each of the filtered water lines. These tapping points convey water to 
turbidity analysers. In this way the combined turbidity from each set of four filters can be 
determined. Alarms are raised if high turbidity is detected. 
The filters are mono-sand filters. The filter bed depth is 650mm and the sand has an effective size 
of 0.5mm and a uniformity coefficient of 1.5-6. The filter bed is suspended above a plenum floor. 
The filter nozzles have a small hole that sits just below the floor that air passes through during the 
backwash stage and large nozzles at the bottom that water passes down through during filtration 
and backwash water rise up through during backwash. The flow into each filter is through a 
penstock gate and during normal operation water flows out the filtered water valve to the contact 
tank. 
The purpose of the filters is to remove fine particulate matter from the water that comes from the 
sedimentation tanks. This particulate matter will include floc that has been formed in the 
coagulation process and also any particle of iron and manganese that have formed by oxidation 
with potassium permanganate. As the filters collect material the water level above the filter bed 
will rise. The filter can be cleaned using the backwashing cycle. In the backwashing cycle ain and 
water are forced backwards through the filter to remove dirt and carry it to the drain. 
 

 Filtered Water Turbidity Meters 
 
There are two filtered water turbidity meters at the plant .they are HACH 1720E turbidity meters. 
There is a sampling point on the filtered water line that runs from filters 1 – 4 that feds turbidity 
meter 1. It measures the combined turbidity of the four filters. Turbidity meter 2 monitors the 
filtered water from filters 5 -8. 
 
The turbidity meters are a way that the operators can monitor the performance of the filters. The 
target turbidity at the plant is less than 1.0 NTU. The operators should the trend of the filtered 
water turbidity and determine what the plant is capable of producing when it is operating well. 
 
 
 
 
 
 
 
 
 
 
 
 



System Description, Water Safety Plan, Improvement Schedule, (Matovo) – Sigatoka Regional Water Supply 

 

Davendra Nath- Water Safety Plans Consultant – (SOPAC/WHO), Fiji 2009 Page 29 

 

 

Figure 9 - Site Plan Matovo Treatment Plant 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
2.2.1 Flash Mixer 
 
 
 
 
 
 
 
 

 

 

          Sedimentation Tank 

Intake Sigatoka River 

   

Road to 

Plant 

 

Filters- 8 

Clarifiers 
Receiving Well 

Sludge Disposal 

Lagoons 

Reservoirs 

Staff Quarters 

                     
                  Clarifiers 

 

Garage 

Computer 

Control 

Room 

Contact Tank 

Chemical 
dosing/ 

Pumps 
 

Office/   Lab 

Soda Ash 

Alum/Copper 
Sulphate 

 

Chlorine 
Sludge  

Thickener 
Staff 

Quarters 

 

 Sludge Pipe 

Filter Back 

Wash Tank 

Chemical 

Storage 

Lagoons 

Lagoons 

Up-Lift  

Pumps 

Intake Galleries 

Valley Road 

To Sigatoka 

Manual Chlorination 

To Distribution 



System Description, Water Safety Plan, Improvement Schedule, (Matovo) – Sigatoka Regional Water Supply 

 

Davendra Nath- Water Safety Plans Consultant – (SOPAC/WHO), Fiji 2009 Page 30 

 

 

 

    
 
Water Testing for correct chemical dosing                    Chemical storage/ mixing tanks  

                                       

        
Horizontal clarifiers and Sedimentation Tanks                         Rapid Sand filters 
 
The chemical dosing at the Receiving Well is as follows: 
 

Table 8- Raw Water chemical dosing 

 

Chemical 
Solution 
Strength Dosing Range Pump Rate (at 16 MLD) 

         Alum 
 

o.5% 
 

2.g/m3 670m3/hr 

Soda Ash 
       0.5% 

10.g/m3 670m3/hr 

Copper Sulphate 10% 
10kg/100L 

Only if algae is present in the 
raw water 

Potassium 
Permanganate 

0.1% 
2.0g/m3 670m3/hr 

 
 
All chemical dosing is automated at Motovo plant. Dosing pumps have constant   speed motors 
and the only adjustment is manual, on stroke length. Thus dosing rate turndown is less than about 



System Description, Water Safety Plan, Improvement Schedule, (Matovo) – Sigatoka Regional Water Supply 

 

Davendra Nath- Water Safety Plans Consultant – (SOPAC/WHO), Fiji 2009 Page 31 

 

 

6:1. The need for adjustment is determined largely by instinct and judgement of the plant operator 
in accordance to changes in flow rate and in raw water characteristics. 
 
Dosing of alum and soda ash consists of dribbling chemical solutions onto the surface of the 
water as it enters the receiving well. The practice is not appropriate as it prevents the coagulant 
reacting fully with the suspended solids and colloids in the raw water. It also leads to the 
formation of stable, quasi-floc species which are not able to react with polyelectrolyte and pass 
through clarifiers and filters. These un-re-actable solids contribute to filter bed degradation 
through mud-balling and blinding as well as degrading final water quality.  
 

Table 9 - Chemicals added in the purification processes at Matovo Treatment Plant: 

 

Chemicals Process Benefits 

Aluminium Sulphate (Alum) Helps in the process of Coagulation 
 

Sodium Carbonate (Soda Ash) Adjusts the Alkalinity and Acidity of Water 
 

Hydrated Lime pH and acidity of Water 
 

Copper Sulphate Controls the growth of Algae 
 

Chlorine  Disinfectant – kills germs(bacteria) 
 

Potassium permanganate  Oxidise and removes Iron and manganese 

 

Table 10 - Chemical test done at the Motovo Treatment Plant to monitor Efficiency 

 

Type of Test Equipments Used 

Residual chlorine Lovi Bond colour comparator with Plain test Tablets 
 

Turbidity  HACH Brand 2100p Turbidity Meter 
 

Jar test One litre glass jars  with alum solution 
 

pH test Screen methyl orange 10 drops, colour matching 
Lovi Bond (Nasselerise) 

 

         
  Chemical dosing pumps – Matovo                                      Chlorine drip injection -Qereqere 



System Description, Water Safety Plan, Improvement Schedule, (Matovo) – Sigatoka Regional Water Supply 

 

Davendra Nath- Water Safety Plans Consultant – (SOPAC/WHO), Fiji 2009 Page 32 

 

 

2.6 Chlorination 
 
The contact tank is located next to the filter block. It has two compartments, and each serves for 
four filters. Each side of the contact tank consists of long channels that the water must pass 
through before it can enter the high lift pump wet well. The contact tank provides a minimum of 30 
minutes retention for chlorine contact to satisfactorily 
disinfect the water. 

 High Lift Pumps 

There are four high lift pumps that are wired up at the 
WTP. They are hydro-titan 150x125x315. The 
motors on the pumps are WEG 315/W and are 
160kW motors. The four high-lift pumps have manual 
isolation switches beside them. There is a fifth pump 
that is not connected. Each pump is capable of 
pumping over 8,000m3/day.   
 

 Gas Chlorination 
 

At Matovo chlorine gas is dosed as a disinfectant for the water. The residual chlorine level of 
0.2mg/l at the consumer end is desirable. The plant level dosage is between 1-2mmg/l. The dose 
applied may be varied according to the need to ensure residual is reaching all parts of the water 
supply system. Chlorine gas is delivered to the plant in 920 Kg steel cylinders and the injection 
system is fully automated.  
 
Manual control of chlorine dosing is done. The operator controls the flow of water through the 
venturi gas educators using manual valves on the water lines. The operators can change the gas 
flow through the V-notch gas regulators by turning the knob on top the front of the regulators on 
top. The operator must calculate the required chlorine dose rate by determining the required 
chlorine dose rate (likely to be around 1.5 mg/m3). The required gas flow rate is determined by 
multiplying the dose rate by the water flow rate. For example if the flow rate is 500m3/hr and the 
dose rate is 1.6 g/m3 the total flow of chlorine gas would need to be 800g/hr. If two chlorinators 
are running this would be 400g/hr each.2 
 

           
Gas chlorine cylinders -920 kg                                         Functioning Chlorinator 

 

                                                 
2
 O&M Manual for Matovo doc – April 2005 



System Description, Water Safety Plan, Improvement Schedule, (Matovo) – Sigatoka Regional Water Supply 

 

Davendra Nath- Water Safety Plans Consultant – (SOPAC/WHO), Fiji 2009 Page 33 

 

 

 
 Chlorine Dosing Rate: 

 
Dose Rate Formula -       Weight of Chemical x 1000            =   Dose rate 
      Inflow per shift 
Plant water inflow per shift = 33.600 litres 
 
Method A - Gas Chlorination 
 

- Chlorinator No.1  = 2kg  
- Chlorinator No.2  = 4kg 
- Total                    = 6kg/hr 
- 6x8hrs per shift   = 48kg per shift (Dose rate) 

 
 48 x 1000      = 1.375 ppm  which gives 0.8 residual chlorine 

                           33,600 
                          
Method B – HTH Powder Chlorine in 40kg Drum –Manual mixing and drip feeding ( To Top up if 
gas chlorination is not providing the required residual chlorine) 
 
                      -10 kg x 60% strength 
                      = 6kg x1000      =    0.18 ppm  
                             33,600 
                     
Total dosing = Gas Chlorination - 1.375 
 HTH –Top up    - 0.18 
 1.555 ppm    which gives plant level dosing at 1.1 ppm 
If the inflow water is dirty then plant dosing rate is increased to 1.5 ppm. 
 
A sample calculation of chlorine dose rate is provided below: 
Required chlorine dose rate: 2.2 mg chlorine / Litre of filtered water at a plant inflow rate of 65 
MLD 
 
Dose rate: 2.2 mg/L 
Filtered water flow: 65 ML/d (Assume Stage 1 has 
45ML/d and Stage 2 20ML/d 
 
Therefore mass of chlorine to be dosed in one Hour: 
Stage   1:  2.2 mg/L x 45 ML/d divide by 24 hrs = 
4.1kg/hr 
Stage   2:   2.2 mg/L x 20 ML/d divide by 24 hrs = 
1.8 Kg/hr 
Total for the plant = (4.1 kg +1.8 kg)                   = 
5.9 kg/hr 
 

 Manual Chlorination  
A temporary mixing tank is placed on the chlorine 
contact tank. The chlorine is taken up and poured and stirred by stick. This only happens when 
there is no chlorine cylinder. Dose rate will depend upon the strength of hypochlorite solution that 
is made up in the tank. 
 
 

Manual Chlorination Tank on Contact Tank 1 



System Description, Water Safety Plan, Improvement Schedule, (Matovo) – Sigatoka Regional Water Supply 

 

Davendra Nath- Water Safety Plans Consultant – (SOPAC/WHO), Fiji 2009 Page 34 

 

 

 
2.7 Sludge Disposal 
 
The sludge thickener is located beside the pump 
house .the sludge thickener consists of a circular 
concrete tank with a floor that slopes to a sump in 
the centre and an overflow weir at the top around 
the outside. There is also a slow rotating scraper 
that helps to push the solids into the central sump. 
 
The purpose of the sludge thickener is to separate 
the majority of the solids from the sedimentation 
tank sludge from the water that is discharged to the 
roadside drain. The sludge from the sedimentation 
tank enters the sludge thickener. The time that water 
spends in the thickener is relatively long. The solids in the sludge will settle in the bottom of the 